

# **RoHS Report**

Report No.: AGC00924170504RC01

**TEST NAME** : RoHS Integration

**PRODUCT DESIGNATION**: Bluetooth Speaker

BRAND NAME :

MODEL NAME. :

**CLIENT** : My Music Group Limited

**DATE OF ISSUE** : Jun.09,2017

**REPORT VERSION** : V1.0

Attestation of Global Compliance (Shenzhen) Co., Ltd.

#### **CAUTION:**

This report shall not be reproduced except in full without the written permission of the test laboratory and shall not be quoted out of context.



The results showed this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by ACC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at attp://www.agc.gert.com.

Attestation of Global Compliance

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 400 089 2118



Page 2 of 10

## **Report Revise Record**

Report Version	Revise Time	Issued Date	Valid Version	Notes
V1.0	TI, The same	Jun.09,2017	Valid	Original Report

The results showning this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc.cert.com.



Page 3 of 10

# 1. GENERAL INFORMATION:

Product Description:	Bluetooth Speaker
Brand Name:	My Music
Model Name:	B73, B70, B70-B, B70-A, B73-B
Applicant:	
Address of Applicant:	
Manufacturer:	
Address of Manufacturer:	NO.
Survey Period:	Jun.09,2017
Test Method(If tested):	A SE
Cadmium (Cd)	IEC 62321-5:2013 Ed 1.0 Section 7
Lead (Pb)	IEC 62321-5:2013 Ed 1.0 Section 7
Mercury (Hg)	IEC 62321-4:2013 Ed 1.0 Section 7
Non-metal Hexavalent Chromium (Cr6+)	IEC 62321-7-2:2017 Ed 1.0
Metal Hexavalent Chromium (Cr6+)	IEC 62321-7-1:2015 Ed 1.0
PBBs/PBDEs	IEC 62321-6:2015 Ed 1.0
Directive:	RoHS Directive 2011/65/EU
Remark:	All reports as specified by client, determine the Lead, Cadmium, Mercury, Hexavalent Chromium and / or PBB & PBDE content in the submitted samples which are restricted in Directive 2011/65/EU (RoHS)

Checked By

Joky Yang

Jun.09,2017

Authorized By

Solger Zhang

Jun.09,2017

The results shown this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at attp://www.agc.cert.com.



Page 4 of 10

### 2. ASSESSMENT INFORMATION:

2.	ASSESSMENT INFORMATION:	
No.	Component Description	Photograph
1	Braided Rope	20 20 20 20 20 20 20 20 20 20 20 20 20 2
.C	S. C.	2 0 1 02 05 05 09 02 08 06 001 01 02 05 07 05 09 02 08 08 001 01 02 05 07 05 09 02 08 08 001 01 02 05 07 05 09 02 08 08 001 01 02 05 07 05 09 02 08 0
		00 m m m m m m m m m m m m m m m m m m
2	Black Leather	2 2 2 2 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3
5,3	CC S CC S CC	\$0 0 1 07 00 07 09 02 08 06 001 01 02 05 07 05 09 02 08 08 08 001 01 02 05 07 05 09 02 08 08 001 01 02 05 07 05 09 02 09 05 002 0
A. P.		100 % %
3	Black Plastic	
7	CC SC SC SC	0 05 0Z 0E 07 0S 09 02/08 06 001 01 0Z 0E 07 0S 09 02 02 0E 07 0S 09 02 08 06 001 01 0Z 0E 07 0S 09 02 08 06
4	Gery Rubber	100 a
<u>G</u>		
5	Gery Metal Shell	2, 02 05 07 05 08 02 08 02 08 06 001 0) 02 02 07 05 09 02 08 06 002 01

The results shown this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc.cert.com.

Report No.: AGC00924170504RC01 Page 5 of 10

No.	Component Description	Photograph
6	Black Plastic Frame	100 % % % %
7	Black Rubber	
8	Black Metal Plate	2 02 01 09 05 09 02 09 06 001 01 02 02 09 09 02 09 05 09 02 09 05 09 02 09 05 09 02 09 05 09 02 09 05 09 02 09 09 09 09 02 09 09 09 09 09 09 09 09 09 09 09 09 09
9	Rubber	
10	Vibrating Diaphragm	0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0
11	Silver Metal	
12	Nylon Cloth	3
13	Copper Line	
14	White Plastic Sheet	
15	Silver Metal	
16	Solder	-O* * *
17	Black Line	20
18	Red Line	2 02 0E 0F 0S 09 0L 08 06 001 01 02 0E
19	РСВ	
20	USB Socket	
21	LED CONTRACTOR CONTRAC	2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
22	Button	0 01 02 06 04 05 09 02 08 06 01 01

The results shown this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at attp://www.agc.gert.com.



Report No.: AGC00924170504RC01 Page 6 of 10

No.	Component Description	Photograph			
23	IC				
24	Transistor	<b>其基</b>			
25	Resistor	99 - 9000000000000000000000000000000000			
26	Diode				
27	Diode				
28	IC	G English and English			
29	Crystal Oscillator				
30	Capacitor				
31	Electrolytic Capacitor	2 200			
32	Capacitor	0 01 02 05 07 09 09 00 00 00 00 00 00 00 00 00 00 00			
33	Resistor				
34	Capacitor				
35	Solder	4.5			
36	Foam	0 01 02 05 04 05 09 02 08 06 OOL 01 02 05 05 00 02 08 06 OOL 01 02 05 05 05 05 05 05 05 05 05 05 05 05 05			
37	Battery	00 00 00 00 00 00 00 00 00 00 00 00 00			
38	Black Line	300 000			
39	Red Line	0 01 0Z 0E 07 0S 09 02 08 06 00 0 02 0E 07 0S 09 02 08 06 00 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0			

The results shown this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc.cent.com.



Page 7 of 10

No.	Component Description	Photograph		
40	USB Cable	0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0		

The results shown his jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGE, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc.cert.com.

Page 8 of 10

#### 3. TEST RESULT:

3. IES	T RESULT:	Th. 100	- C/*	- 67		
No			Re	sult		
No.	Pb	Cd	Hg	Cr(VI)	PBBs	PBDEs
1	PASS	PASS	PASS	PASS	PASS	PASS
2	PASS	PASS	PASS	PASS	PASS	PASS
3	PASS	PASS	PASS	PASS	PASS	PASS
4	PASS	PASS	PASS	PASS	PASS	PASS
5	PASS	PASS	PASS	PASS		- 4
6	PASS	PASS	PASS	PASS	PASS	PASS
7	PASS	PASS	PASS	PASS	PASS	PASS
8	PASS	PASS	PASS	PASS	<u>-</u>	
9	PASS	PASS	PASS	PASS	PASS	PASS
10	PASS	PASS	PASS	PASS	PASS	PASS
11	PASS	PASS	PASS	PASS	) - D	-
12	PASS	PASS	PASS	PASS	PASS	PASS
13	PASS	PASS	PASS	PASS	- 43	
14	PASS	PASS	PASS	PASS	PASS	PASS
15	PASS	PASS	PASS	PASS	10	
16	PASS	PASS	PASS	PASS	T. 12	F 30
17	PASS	PASS	PASS	PASS	PASS	PASS
18	PASS	PASS	PASS	PASS	PASS	PASS
19	PASS	PASS	PASS	PASS	PASS	PASS
20	PASS	PASS	PASS	PASS	PASS	PASS
21	PASS	PASS	PASS	PASS	PASS	PASS
22	PASS	PASS	PASS	PASS	PASS	PASS
23	PASS	PASS	PASS	PASS	PASS	PASS
24	PASS	PASS	PASS	PASS	PASS	PASS
25	PASS	PASS	PASS	PASS	PASS	PASS
26	PASS	PASS	PASS	PASS	PASS	PASS

The results shown this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc.cert.com.

No.16 E

Page 9 of 10

No.	Result							
	Pb	Cd	Hg	Cr(VI)	PBBs	PBDEs		
27	PASS	PASS	PASS	PASS	PASS	PASS		
28	PASS	PASS	PASS	PASS	PASS	PASS		
29	PASS	PASS	PASS	PASS	PASS	PASS		
30	PASS	PASS	PASS	PASS	PASS	PASS		
31	PASS	PASS	PASS	PASS	PASS	PASS		
32	PASS	PASS	PASS	PASS	PASS	PASS		
33	PASS	PASS	PASS	PASS	PASS	PASS		
34	PASS	PASS	PASS	PASS	PASS	PASS		
35	PASS	PASS	PASS	PASS	F-			
36	PASS	PASS	PASS	PASS	PASS	PASS		
37	PASS	PASS	PASS	PASS	PASS	PASS		
38	PASS	PASS	PASS	PASS	PASS	PASS		
39	PASS	PASS	PASS	PASS	PASS	PASS		
40	PASS	PASS	PASS	PASS	PASS	PASS		

#### Note:

- 1. ---=Untested
- 2.\* The samples are tested as a whole (part) which according to the applicant's request, the result of report as an average value because of the whole specimen is regarded as constituting from the homogeneous material. If according to the provision of RoHS, the testing of specimen may have the obvious difference, and the result may exceed the number in this report. The applicant will undertake all differences and risk.

The results showed this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cert.com.

Tel: +86-755 2908 1955

@ 400 089 2118



Report No.: AGC00924170504RC01 Page 10 of 10

# APPENDIX PHOTO OF SAMPLE



Fig.1 - VIEW OF EUT



Fig.2 - VIEW OF EUT

#### ----END OF REPORT----

The results showed this jest report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc.gent.com.